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Package leaflet: Information for the user 

 

Fenivir 1% cream 

Penciclovir 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 4 days. 

 

What is in this leaflet: 

1. What Fenivir is and what it is used for 

2. What you need to know before you use Fenivir 

3. How to use Fenivir 

4. Possible side effects 

5. How to store Fenivir 

6. Contents of the pack and other information 

 

 

1.  What Fenivir is and what it is used for 

 

Fenivir is a cream used in case of Herpes simplex infections on the skin and lips (Herpes labialis). 

The medicine contains the antiviral agent penciclovir effective against the Herpes simplex virus. 

Oral herpes is caused by the virus Herpes simplex. The virus remains passive in your organism for a 

long period of time, but can begin reproducing under certain conditions and cause cold sores, usually 

on or around the lips. This can happen, for instance, in case of exhaustion, cold or the flu, or if you 

have been in strong sunlight. Penciclovir blocks the virus and inhibits its reproduction. Using Fenivir 

will accelerate the recovery from a Herpes simplex infection even if you start using the medicine only 

after the appearance of sores. In addition, it will reduce the time when the cold sore is infectious and 

painful. 

 

 

2.  What you need to know before you use Fenivir 

 

Do not use Fenivir 

- if you are allergic to penciclovir or any of the other ingredients of this medicine (listed 

in section 6). 
 

Warnings and precautions 

Fenivir can only be used for the treatment of cold sores on the lips and around the mouth. The 

medicine is not recommended for use on mucous membranes (internal surfaces of the mouth and nose 

or reproductive organs). Take special care to prevent the medicine from getting in or around the eyes. 

Talk to your doctor before using Fenivir: 

 

- If you are not completely sure whether you have a cold sore. 

- If you have a disease or if you are using a medicine weakening your immune system (your 

organism’s natural defences against infections have diminished), such as HIV, bone marrow 

transplant or cancer treatment. 
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Do not use Fenivir without talking to your doctor if any of this applies to you. 

 

Children and adolescents 

Fenivir is not recommended for use in children under 12 years of age. 

 

Other medicines and Fenivir 

No interactions with other medicines have been reported.  

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines.  
 

Pregnancy, breast-feeding and fertility 

Do not use Fenivir if you are pregnant or breast-feeding, think you may be pregnant or are 

planning to have a baby, unless prescribed by your doctor.  
Talk to your doctor or pharmacist before using this medicine. 

 

Driving and using machines 

No side effects on the ability to drive or use machines have been observed. 

 

Important information about some of the ingredients of Fenivir 

Fenivir contains: 

- cetostearyl alcohol, which can cause local skin reactions (e.g. contact dermatitis); 

- propylene glycol, which can cause skin irritation. 

 

 

3.  How to use Fenivir 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults (incl. the elderly) and children over 12 years of age: 

Fenivir is not recommended for the treatment of children under 12 years of age. 

Always keep a tube of Fenivir cream at hand if you have had cold sores in the past. The treatment 

should be initiated as soon as possible upon the first signs of infection (such as itchiness, burning 

sensation or prickling), even before the appearance of the sore. Even if the herpes has already 

developed into a sore, Fenivir will still accelerate the healing process (accelerates the healing of 

the sore, reduces pain, and reduces the infectious period of the virus). 

 

1. Wash your hands before and after using the cream. 

2. Squeeze a small amount of cream onto your fingertip. A package (plastic box) is also 

available, containing hygienic single-use applicators that can be used instead of a finger. 
3. Apply the cream onto the afflicted area every two hours while awake (approximately 8 times per 

day). 

4. Use Fenivir for a period of 4 days, even if the symptoms disappear sooner than that. 

 
If your symptoms worsen and do not improve after 4 days, talk to your doctor. 

 

If you use more Fenivir than you should: 

Application of an excessive amount of Fenivir cream onto the skin can cause mild irritation. 

 

If you forget to use Fenivir 

If you forge to use Fenivir, apply the cream as soon as you remember and then continue following the 

usual regimen. Do not apply a double dose in order to make up for a forgotten dose. 

 

If you swallow Fenivir by accident 
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Swallowing a small dose of Fenivir cream by accident is not harmful, although it may cause mild 

irritation in the mouth. No specific treatment is necessary. If you are worried, talk to a doctor or 

pharmacist. 

 

General precautions you should follow if you have a cold sore 

Remember that cold sores are infectious! 

In order to prevent the transmission of the virus to other body parts or other people, please follow the 

instructions below every time you have a cold sore: 

• Always wash your hands before and after touching the cold sore. 

• Keep the tube in the original package and never allow others to use your cream. 

• Avoid touching the cold sore. 

• Do not rub your eyes (the virus can spread to the cornea). 

• Avoid kissing, especially kissing children. 

• Avoid oral sex. 

• Do not share items that can transmit the virus, such as towels, cups, glasses, cutlery, cigarettes etc. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4.  Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  

 

Common side effects (can affect up to 1 person in 10): 
In some cases, people can get mild side effects. Application of the cream can produce a burning, 

prickling or numb sensation in some people, but these side effects will quickly recede.  

 

Side effects with unknown incidence (cannot be estimated from available data): 
In some cases, people can get mild side effects. Application of the cream can produce a burning, 

prickling or numb sensation in some people, but these side effects will quickly recede.  

Some patients have also reported allergic reactions, such as allergic dermatitis, rash, blisters, itchiness 

and swelling.  

If any of the side effects gets serious or if you notice any side effects not listed in this leaflet, please 

talk to your doctor or pharmacist. 

 
Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5.  How to store Fenivir 

 

Do not store at a temperature higher than 30°C. Do not freeze. 

Keep this medicine out of the sight and reach of children. 

Do not use Fenivir after the expiry date which is stated on the carton and tube. The expiry date refers 

to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6.  Contents of the pack and other information 
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What Fenivir contains 

The active ingredient is penciclovir. 1 g of cream contains 10 mg of penciclovir. 

The excipients are soft white paraffin, liquid paraffin, cetostearyl alcohol, propylene glycol, macrogol 

stearyl ether (cetomacrogol 1000), red iron oxide (E172), yellow iron oxide (E172) and purified 

water. 

 

What Fenivir looks like and contents of the pack 

Fenivir is a beige to brownish homogenous cream. It is available in a 2 g aluminium tube sealed with a 

high density polyethylene screw cap. The inside of the aluminium tube is coated with an epoxy-fenol 

resin lacquer.  

Pack size: 2 g 

 

Marketing Authorisation Holder and Manufacturer 

 

Marketing Authorisation Holder 

Richard Bittner AG, Reisnerstraße 55-57, A-1030 Wien, Austria 

 

Manufacturer 

Omega Pharma International NV, Venecoweg 26, B-9810 Nazareth, Belgium 

Medgenix Benelux NV, Vliegveld 21, Wevelgem 8560, Belgium 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

 

Omega Pharma Baltics SIA 

K. Ulmaņa 119 

Mārupe LV-2167 

Latvia 

 

Phone: +371 677 83478 

E-mail: eesti@omega-pharma.lv  

 

This leaflet was last revised in March 2017. 

 


